38 GASKET, cylinder ]
37 CYLINDER 1
36 SPARK PLUG l
35 BOLT  M5X 20 4
34 BOLT M5X 12 1
33 COVER, cylinder 1
39 RUBBER l
31 0P COVER 1
30 BOLT M5X 16 l
99 BOLT M5 X 20 !
98 PLATE 1
97 RUBBER 1
2% RECOIL ASS' Y 1
95 FASHER l
94 PULLEY 1
93 FASHER 1
99 0IL SEAL l
91 CRANKCASE COMP |1
20 GASKET, case ]
19 BEARING 2
18 PIN !
17 KEY l
16 CRANKSHAFT COMP |1
15 CRANKCASE COMP
14 0IL SEAL "
13 BOLT M5 X35 !
12 CORD COMP 2
11 COIL ASS’Y l
10 FASHER 16
9 FASHER 16
g BOLT M5 X 20 9
53 GASKET, carburetor |1 f WL 1
67 PIPE 1|60 COVER, air filter |1 |52 BOLT M5X 25 9 |45 BOLT M5X 12 L Btk :
66 PIPE 1 |59 COVER 1 |51 INSULATOR 1 | a4 COVER, muffler 1 P BN A 1
65 BOLT 5% 20 9 |58 BOLT  M5X 55 2 |50 GASKET, insulator |1 |43 SNAP RING ) | Ll .
64 TANK ASS’ Y L |57 PLATE 1|49 GASKET, muffler |1 |49 PISTON PIX P oL 2
63 BRANKET, tank 1 |56 ELEMENT 1 |48 MUFFLER 1 |4 NEEDLE BEARING |1 | LOVER, Tan 1
62 BOLT M5 X 30 9 |55 BODY ASS’ Y 1 |47 BOLT M5 X 12 1|40 PISTON 1 H BULT MoXes .
61 BOLT M5 X 16 1 |54 CARBURETOR ASS'Y |1 |46 BOLT M6 X 55 9 |39 PISTON RING g [Item Code Description |ty




38 RUBBER 28 BRANKET |18 RING 1

37 SNAP_ RING 17 BRANKET-DORN |1 | |17 PINION 1P S LI 1
46 NG INE | |36 BOLT N6 x 25 26 BOLT WSx25 |6 | |16 BLT MW5x3s |3 | | DY 1
45 STRAP 4SS} I EL BOLT M5 x 12 )5 HANDLE COMP L1 BOLT MSx12 |1 | | LA :
T DRUM 1 f CONNECTOR )4 SHART 1 14 BOLT M6 x 12 1 5 HOLDER (8] L
43 SNAPRING N BOLTTORK NS x 20 ¥ 011 BEARING o | |12 GEARCASE L[ s 1
42 BEARING B NUT M3 2) GUARD ASSY L[ BEARTNG s | P L) 1
41 HOUSING N HANGER COMP )1 BRANKRT L[ GEAR L] F L 1
1 RING N GRIP ASST 2 PIPE COMP |1 SHART L[ H v 1
19 BOLT M6 x 30 4 29 BRANKET-UP 19 SNAPRING 1 9 BEARING 1 [ten Code | Description —|Qty




	a
	b

